COMPOUND MITER SAW
TS-200 - o




COMPOUND MITER SAW

TS-200




. |REF_[PART No. [DESCRIPTION ' QTY|REF _[PART NQ. [DESCRIPTION arty
""" 1 |6570004  |BRUSH CAP 2|58 |6861015 |LOWER GUARD
2 16541203 |CARBON BRUSH SET 1]55 16100676 |RETAINING RING S-38
3 |6570050 |BRUSH HOLDER 2|60 16540467 |INNER FLANGE
4 __ |9060410  |TAPPING SCREW (B) MaX10 4|61 |6940468 |OUTER FLANGE
& |61804aa_ |TORSION SPRING 1]62 6130223 |HEX HEAD BOLT (LH.T.) M6X18
6__ |9060414 | TAPPING SCREW (B) MaX14 2|76 16130967 |HEX NUT M8
7 |6881015 |STOPPER COVER 1{71__|9560800 |WASHER
8__ 6921195 |INFORMATION LABEL 1|72 |5300500 [HEX NUT M5
5 16153605 |STOPPER 1|73 9280514 |CLAMP SCREW M5X14
11 3910025 [NAME PLATE 1|74 [6180332_| TORSION SPRING
12 9020530 |PHILLIPS PAN SCREW M5X30 4]75 16120283 |FULGRUM PIN

13 8060414 |TAPPING SCREW {B) MaX14

1176 |6120285 LEVER PIN
14 6801610 MOTOR HOUSING 1

1

1

6153611 |LOCKER ARM
8500500 |RETAINING RING E-5
9200515  |HEX HEAD BOLT M5X15
9190865 JHEX HEAD BOLT MBX65
6180488 |TORSION SPRING

6320266 |ARM

9300500 |HEX NUT M5

9190616 [HEX HEAD MOLT MGX16
3300600 |HEX NUT M6

9220620 |HEX SOCKET HEAD BOLT MGX20
9550600 |SPRING WASHER M6

89 [6120234 |FULCRUM PIN

90 |6153614 |BEVEL ANGLE BRACKET
91  |6900283 |THRUST WASHER

6920977 |LABEL

9560800 |WASHER

6831628 |CLAMP LEVER

6130984 |KNOB BOLT M6X35

96 (9220640 |HEX SOCKET HEAD BOLT MG6X40
97 |9550600 [SPRING WASHER MG

98 |6950222 |SCALE

93 |9300600 |HEX NUT M6

100 |6360288 ' |PLATE -

101 |6090475 |TURN TABLE

101-1/6360289 |GUIDE PLATE

6590461 |SLIDE PLATE

6290032 |STEEL BALL 7/32"

6180443 |COMPRESSION SPRING
3850004 |BASE

9040414 |TAPPING SCREW (S) M4X14
S300600 |HEX NUT M6

3920015 |WARNING LABEL

3920016 |WARNING LABEL

3920017 |"NO HAND" LABEL

3920018 |"SAFETY LINE" LABEL
6530209 |FASTEN CONNECTOR
6530211 |SLEEVE COVER

9674318 |LEAD WIRE

16 6360275 |TRIGGER
6180441 COMPRESSION SPRING
6550375 |MICRO SWITCH 1
6550062 |MICRO SWITCH 1
6180436 |COMPRESSION SPRING 4
6360274 [LOCK BUTTON 1
6831627 |HANDLE COVER L)
1
1
1
2

6520331 CORD ASS'Y AWG#18X2X2
6560101 CORD HOLDER
6560067 |CORD CLAMP
9060414 |TAPPING SCREW (B) MaX14
6501641 FIELD COIL 1
9060560 (TAPPING SCREW {B) M5X60 2
6120082 |RUBBER KNOCK 1
622274001 |BALL BEARING *#60BLLE 1
6032221 ARMATURE 1
9511000 JRETAINING RING S-10 ]
969235005 iBALL BEARING *65200LLEB 1
6881012 |SAFETY COVER 1
6920743 |WARNING LABEL 1
6881099 SAFETY GUARD 1
16130188 PUSH NUT . 1
9040414 |TAPPING SCREW (S) M4X14 2
6090468 (GEAR CASE 1
6750053 {NEEDLE BEARING 1
9300600 HEX NUT M6 - 1
9780005 |O-RING 1
1
1
1
1
1
1
1
1
4
1
1
1
1
1
1

A ER AN B HEEE

JHH

SN NEEBHEBEHBEEHEEHBHBEBE

8

6120282 |STOPPER PIN

9510600 [RETAINING RING S-6

9220612 HEX SOCKET HEAD BOLT MEX12
9BJ0600 ISPRING WASHER M6

9511200 RETAINING RING 5.12

6200463 FINAL GEAR

6900090 |COLLAR

6080790 |GEAR CASE COVER

9150412 FLAT TAPPING SCREW {S) M4X12
6100635 |WOODRUFF KEY

6100675 GEAR SHAFT

6120285 LEVER PIN

6153608 LEVER

9560600 |WASHER

9500500 (RETAINING RING E.5

RYOBI AMERICA CORP. 2/97

!l!l!!l§§.§§§

..”po.;..n..n-n-h-a-a»-n-i.s-L.an»-a.-s-u-s”u..s.pgnp-a-ﬁ-s‘d..s.nu..a-su-s-aa.ga.;.s.;

AR EHEREREBEEREE

6240063
502 |6072893 |DUST GUIDE 1
510 6652083 {8-1/4" CROSSCUT SAW BLADE 1






